
1 of 23

CITY OF TAMPA, FLORIDA - RFQ 
c/o Contract Administration Department 
306 East Jackson Street #280A4N 
Tampa, Florida 33602 

23-C-00020; HFC AWTP Master Plan Improvements, Phase II Design-Build - Readvertisement

PUBLIC ANNOUNCEMENT IN COMPLIANCE WITH REQUIREMENTS OF SECTION 287.055, FLORIDA STATUTES 
(CONSULTANTS’ COMPETITIVE NEGOTIATION ACT) APPLICABLE LAW, EXECUTIVE ORDERS, RULES, 
REGULATIONS, AND THE CITY’S STANDARD PROCEDURES. A NOTICE OF INTENT TO AWARD SHALL BE POSTED, IF 
AT ALL, ON THE CITY’S WEBSITE ACCESSIBLE BY UTILIZING THIS WEBSITE LINK: www.tampagov.net/contract-
administration/programs/architectural-engineering-construction-and-related-rfqs . 

The City of Tampa Wastewater Department desires 
[...]
§287.017, Fla. Stat. for CATEGORY TWO for a period of 36 months from the date of placement on the List. Neither Firm nor its
affiliates have been placed on the List: [_] Yes [_] No

Check one;  [_] The Firm or its subcontractors participate in an apprenticeship program that is registered with the Florida Department 
of Education or the United States Department of Labor; or  [_] Firm commits that at the time it executes a construction contract that it 
or its subcontractors will be participating in such an apprenticeship program or an on-the-job training program; or [_] Firm has 
submitted documentation that confirms, to the satisfaction of the City of Tampa, that there are no registered apprenticeship or on-
the-job training programs for any work to be performed on the construction project. 
Firm shall comply with all applicable governmental rules & regulations, including the City's Ethics Code (Sec. 2- 522, Tampa Code). 
The City's Charter & Ethics Code prohibit any City employee from receiving any substantial benefit or profit out of any award or 
obligation entered into with the City, or from having any direct or indirect financial interest in effecting any such award or obligation. If 
Firm is successful, it shall ensure no City employee receives any such benefit or interest as a result of such award (See Sec.2-514(d), 
Tampa Code): [_] Yes  [_] No 
Firm is not in arrears and is not in default upon any obligation to the City of Tampa: [_]Yes  [_]No 
Firm agrees that if the City of Tampa determines Firm has participated in any collusive, deceptive, or fraudulent practices with regard 
to this submittal, in addition to any other remedy it may exercise, the City will have the right to debar Firm and deem invalid any 
contract let under such circumstances: [_] Yes [_] No  
Data or material Firm asserts to be exempted from public disclosure under Chapter 119, Fla. Stat., is submitted     in a separate, single 
electronic searchable PDF file labeled with the above RFQ number and the phrase “Confidential Material”, which identifies the 
data/material to be protected, states the reasons the date/material is exempt from public disclosure, and the specific Florida statute 
allowing such exemption (if “No” or otherwise, then Firm waives any possible or claimed exemption upon submission, effective at 
opening):  [_] Yes  [_] No 

FAILURE TO COMPLETE THE ABOVE MAY RESULT IN FIRM’S SUBMITTAL BEING DECLARED NON-RESPONSIVE 

Authorized Signature : 
Printed Name:   
Title: Sole Prop Pres Sr VP Gen Ptnr LLC Auth.Mbr/Mgr 

Other (attach proof of authority) 
* With submittal or within 10 days thereafter, Firm must provide a signed copy of the complete agreement between all JV/PN members indicating

respective roles, responsibilities, and levels of participation.

3 of 23

mailto:ContractAdministration@tampagov.net


RFQ: 23-C-00020; DESIGN-BUILD SERVICES 
FOR THE 

HOWARD F. CURREN ADVANCED WASTEWATER TREATMENT 
PLANT MASTER PLAN IMPROVEMENTS, PHASE II 

PREPARED BY: 

Charlie Lynch, P.E.  – CHIEF ENGINEER 
WASTEWATER DEPARTMENT 

CITY OF TAMPA 
APRIL 2023

4 of 23



RFQ 23-C-00020 
Howard F. Curren Advanced Wastewater Treatment Plant Master Plan Improvements, Phase II 
Design Criteria Package 

5 of 23 

DESIGN CRITERIA PACKAGE 
1. Purpose

The City of Tampa has prepared this Design Criteria Package for RFQ 23-C-00020; Design-Build 
Services related to the Howard F Curren Advanced Wastewater Treatment Plant (HFC AWTP) Master 
Plan Improvements, Phase II.  The HFC AWTP master plan prepared in June 2018 was developed to 
identify improvements and general scopes of work needed at the treatment plant.  Phase I of the 
improvements identified in the master plan started in 2019 and included tasks to evaluate and 
development of design requirements, preconstruction services, and construction of selected projects.  The 
tasks from Phase I have been completed and the projects selected for construction are in the final stages of 
preconstruction services or construction has started.  Phase II of the master plan will include the next 
priority of improvements needed at the treatment plant.  A list of these improvements, general scopes of 
work, and preliminary completion sequence is provided below.  Additional improvements may be added 
depending on changes in priorities and available funding.  The firm will be assigned improvements based 
the completion sequences; however this sequence may be modified based changes in priorities, available 
funding, and construction phasing that the Design-Build team may identify.  It is the City’s intent that the 
improvements be accomplished through a design-build approach and be completed through the 
development and execution of multiple Guaranteed Maximum Price (GMP) proposals.  The City may, at 
its option, directly purchase certain products for use on this contract. 

1.1 The scope shall include, but not be limited to the following: 

• Comprehensive design services to include:
o Evaluation and development of design requirements and alternatives
o Development of design plans and construction documents for the selected improvements and

associated components
• Coordinating, applying for and obtaining regulatory permits
• Preparing plans and estimates for construction permits to be obtained by the City
• Preconstruction services with development of Guaranteed Maximum Price (GMP) for the

construction of selected improvements and associated components
• Development of construction sequencing and project phasing needed to maintain plant operations and

reduce construction cost
• Installation and construction for the complete and working operations of the selected improvements

and associated components
• Maintaining operations during construction
• Engineering services during construction to include: attending meetings, responding to Requests for

Information (RFI), reviewing submittals, and commissioning services
• Start-up and testing
• Development of Operation and Maintenance Manuals
• Training staff in the operation of the selected improvements
• Estimated Total Budget: $250,000,000

pwo2
Cross-Out



RFQ: 23-C-00020 
Howard F. Curren Advanced Wastewater Treatment Plant Master Plan Improvements, Phase II 
Design Criteria Package 

1.2 This document provides the criteria for the design and construction of the improvements at the HFC 
AWTP.  The intent is to list the minimum design-build criteria necessary for achieving these 
improvements. 

1.3 This package is not a specification or prescriptive checklist and is not intended to replace the 
professional judgment by a competent licensed professional engineer after coordination with the end-
user and stakeholders of the City of Tampa.   

1.4 A master plan for the HFC AWTP was prepared in June 2018 and evaluations and development of 
design requirements for selected projects were conducted during the Phase I of the master plan 
improvements. The master plan and the Phase I evaluations will be used as a guide for the selected 
improvements at the HFC AWTP.  This project will include the next priority of improvements needed 
at the treatment plan.    

1.5 A list and general scopes of work for the improvements included in the project is provided below.  
Please note that it is not the intent to prepare and execute a GMP proposal for each listed 
improvement.  GMP proposals will likely include several improvements.  The number of GMP 
proposals and improvements included in each proposal will depend on available funding, priorities, 
construction sequences that are developed during the project, and other factors that may be needed to 
meet the project goals and objectives. 

2. Background – Treatment System

The Howard F. Curren Advanced Wastewater Treatment Plant (HFC AWTP) began operation in the early 
1950’s as a primary treatment plant with anaerobic digestion.  In the 1970’s the plant was expanded to an 
annual average capacity of 60 million gallons per day (MGD) and converted to advanced wastewater 
treatment plant.  In the 1990’s the plant was expanded to treat 96 MGD annual average daily flow 
(AADF) with a Type I two-stage, high rate (pure oxygen and fine bubble aeration) activated sludge 
biological nitrification/denitrification domestic wastewater treatment plant.  This plant is operated to 
discharge advanced wastewater treated, high-level disinfected and dechlorinated effluent to Hillsborough 
Bay and chlorinated reclaimed water to industrial customers, McKay Bay and Mosaic, and public access 
reuse customers.  Residuals generated by this facility can be dewatered for land application as a Class B 
residual. Currently, annual average daily flows are 60 MGD with peak flows of 200 MGD. 

The HFC AWTP involves three main stages consisting of preliminary and primary treatment, secondary 
treatment or biological nutrient removal (BNR) process and tertiary treatment or denitrification (see 
Figure 1 – Howard F Curren Advanced Wastewater Treatment Plant Flow Diagram, HFC AWTP Master 
Plan (June 2018)). 

The preliminary treatment train includes pre-aeration in Junction Chamber No. 1, Screening, Grit 
Removal, Grit Conditioning, and Sewage Receiving.  After preliminary treatment, wastewater flows to 
the eight (8) rectangular primary sedimentation tanks (PSTs) for primary treatment of wastewater.  The 

6 of 23



RFQ: 23-C-00020 
Howard F. Curren Advanced Wastewater Treatment Plant Master Plan Improvements, Phase II 
Design Criteria Package 

eight (8) PSTs are divided into two process trains, PSTs 1-4 and PSTs 5-8.  The PSTs are designed to 
reduce Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS) loading to the secondary 
treatment process by settling out readily settleable suspended solids.  Fats, oils, grease, and other 
floatables are also removed in the PSTs by surface skimming and scum collection equipment. 

The BNR process (secondary treatment) is achieved by the operation of a two-stage activated sludge 
system.  The first stage is a high purity oxygen activated sludge operated at a very short Solids Retention 
Time (SRT) (0.5 days) for carbon removal.  The second stage is a conventional activated sludge 
configuration equipped with diffused aeration.  This stage is operated at a higher SRT to achieve 
complete nitrification.  In recent years the conventional activated sludge process has been operated to 
achieve some denitrification as well during part of the year, by operating the first two of the six zones as 
anoxic with a recycle of some of the nitrified effluent to the head of the reactors.   

The BNR process is followed by 32 coarse sand denitrification filters (tertiary treatment) to achieve 
additional nitrogen removal through the addition of methanol.  These filters were designed to reduce the 
TSS and Total Nitrogen (TN) to meet the surface water annual average permit limits of 5 mg/L and 3 
mg/L, respectively. 

The HFC AWTP utilizes chlorine gas for primary disinfection and sulfur dioxide gas for dechlorination.  
Both chemicals are delivered in pressurized rail cars.  Both chemicals are heated through evaporators to 
convert the liquid chemical to the gas phase before being mixed with plant reuse water and injected to the 
effluent water.  The chlorine disinfectant solution is injected into the Final Effluent Channel, just 
upstream of three (3) existing Chlorine Contact Tanks (CCTs) through a diffuser followed by a static 
mixer.  The sulfur dioxide dechlorination solution is injected just downstream of the CCTs in Junction 
Chamber No. 4.  Approximately 10% of the final effluent water from HFC AWTP is sent to a reclaimed 
water system, while the majority of the flow is sent to a surface water discharge system following 
dechlorination. 

The existing biosolids treatment system at the HFC AWTP processes the solids produced from the 
primary clarification and secondary clarification processes, as shown in Figure 1.  Secondary waste 
activated sludge (WAS) is sent from the high purity oxygen system to gravity thickeners to be thickened 
prior to being pumped to the mixed sludge pump station where it is blended with the primary sludge. 
From the mixed sludge tank the biosolids are sent to anaerobic digestion tanks.  Following digestion, the 
sludge is stored in holding tanks and then dewatered.  After dewatering, the biosolids are hauled away for 
land application.   

7 of 23



RFQ 23-C-00020 
Howard F. Curren Advanced Wastewater Treatment Plant Master Plan Improvements, Phase II 
Design Criteria Package 

Figure 1. Howard F Curren Advanced Wastewater Treatment Plant Flow Diagram, HFC AWTP Master Plan (June 2018) 

8 of 23



RFQ 23-C-00020 
Howard F. Curren Advanced Wastewater Treatment Plant Master Plan Improvements, Phase II 
Design Criteria Package 

3. Design Criteria

The improvements described herein are based on the recommendations provided in the HFC AWTP 
Master Plan (June 2018) and the design recommendations completed during the Treatment Plant Master 
Plan Improvements, Phase I project.  Final scopes of work will be determined through the design process.  
All designs shall incorporate necessary components, temporary facilities, and construction sequencing to 
maintain 24-hour operations of the treatment facility. 

The designs shall be based on providing improvements that will maintain and improve reliability of the 
treatment plant and meet the needs of the Wastewater Department to effectively and efficiently operate 
the HFC AWTP.  Designs should consider existing conditions and the current and future needs of the 
Department.  It is imperative that the design team and preparer of the construction documents fully 
understand the operational requirements, permitting, site logistics, and all related requirements to design 
these improvements accordingly.   

3.1 The project shall include but may not be limited to the improvements and the general scopes of work 
provided below.  Temporary facilities needed to maintain plant operations will be provided as 
necessary for each improvement. 

• Building No. 015 and No. 014 – Filter Building No. 1 and Denitrification Filters No. 1 – 20
Improvements
Improvements include, but not limited to, the replacement of pumps, air blowers, gates and
actuator, valves and actuator, piping, sampler stations, supply and exhaust fans, hoist,
replacement of electrical gear, architectural upgrades and structural repairs as identified in the
Technical Memorandum prepared during the HFC AWTP Master Plan Improvements, Phase I.

• Building No. 022, 023 and 024 - Return Sludge Pumping Stations No. 1, No. 2 and No. 3
Rehabilitation
Improvements include, but not limited to, the replacement of existing Motor Control Centers
(MCC), Switchgears (SWGR), Variable Frequency Drives (VFD), lighting panels and
miscellaneous electrical components.  Additional improvements may include replacement of
piping, valves and actuators, supply fans, hoist, sump pumps, sludge pumps, sluice gates, return
and waste sludge flowmeters, roof and miscellaneous concrete repairs.

• Building No. 041 – High Purity Oxygen (HPO) Generation System Replacement
Improvements include, but not limited to, the replacement of the treatment plant cryogenic HPO
generation system as identified in the evaluation report prepared during the HFC AWTP Master
Plan Improvements, Phase I.

• Building No. 044 – Main Switch Gear Facility Replacement
Improvements include, but not limited to, the replacement of the treatment plant main switchgear
as identified in the Technical Memorandum prepared during the HFC AWTP Master Plan
Improvements, Phase I.

9 of 23



RFQ: 23-C-00020 
Howard F. Curren Advanced Wastewater Treatment Plant Master Plan Improvements, Phase II 
Design Criteria Package 

• Building No. 054 – Dried Sludge Control Building Improvements
Improvements include, but not limited to, the replacement of the electrical equipment, bed
polymer storage tanks and piping, water line and blended polymer piping, sludge feed pipes,
sump pump, and miscellaneous concrete repairs.